The prophylaxis of opportunistic infections in HIV-infected adults

Botes, ME, MBChB

Department of Internal Medicine, University of Pretoria and Private Practitioner, Muelmed Hospital, Pretoria *Levay, PF*, MSc, MMed(Int) Department of Internal Medicine, University of Pretoria

Correspondence: mariette@mo.co.za

(SA Fam Pract 2004;46(4): 41-46)

HIGHLIGHTS

- · When should prophylaxis for opportunistic infections be initiated?
- For which opportunistic infections are prophylactic therapy available?
- What is the appropriate choice of drugs?

INTRODUCTION

Ultimately the profound immune suppression resulting from Human Immunodeficiency virus (HIV) infection renders patients vulnerable to opportunistic infections (OIs). Patients are vulnerable to some of the OIs even at relatively preserved CD4 counts. Other OIs are associated with very low CD4 counts. Primary prophylaxis is initiated at a stage when the patient is at risk of the particular infection. Secondary prophylaxis (also called maintenance therapy) is initiated after appropriate treatment of the acute OI, since relapses of some infections are common as long as the patient is severely immune suppressed. Table I summarises the prophylactic regimens that are either generally recommended or can be considered for specific patients. The dosages given in the table are for adults.

The timely use of highly active antiretroviral therapy (HAART) with concomitant reconstitution of the immune system is the most effective way to prevent opportunistic infections. Unfortunately many patients are only diagnosed with HIV once they are severely immune compromised and need prophylactic therapy until immune reconstitution takes place. Other patients have such profound damage to the immune system that very little immune reconstitution takes place after initiation of HAART and the prophylaxis of OIs needs to be continued indefinitely.

CO-TRIMOXAZOLE PROPHYLAXIS Indications

Co-trimoxazole prophylaxis has become part of standard care for HIV worldwide. It is used for the prevention of Pneumocystis jiroveci pneumonia (PCP), also previously known as Pneumocystis carinii. This infection is usually associated with a CD4 count below 100 cells/L.¹ The risk of PCP without prophylaxis is 60-70% per year in those patients with previous PCP and 40-50% in those without previous PCP, but a CD4 count below 100 cells/L. PCP prophylaxis reduces the risk of PCP nine-fold. Patients who get PCP while on prophylaxis have a lower mortality rate.2

As additional benefit, co-

trimoxazole prophylaxis decreases the incidence of toxoplasmosis and some bacterial infections targeting the urinary tract, respiratory tract or skin. Toxoplasmosis is usually associated with a CD4 count below 100 cells/L. Some bacterial organisms covered by co-trimoxazole include *H. influenzae, S. pneumoniae,* gramnegative bacilli, *Salmonella sp.,* methicillin-sensitive *S. aureus, Legionella* and *Nocardia.*

Indications for initiating cotrimoxazole prophylaxis are summarised in Table II. Primary cotrimoxazole prophylaxis should be initiated when the CD4 count decreases to below 200 cells/L. Where facilities for CD4 count monitoring are not available, an absolute lymphocyte count < 1.25×10^9 /L can be used. When no laboratory monitoring of HIV is available, primary cotrimoxazole prophylaxis should be initiated in patients with World Health Organization (WHO) Stage 3 or 4 disease. Stage 3 disease includes pulmonary tuberculosis (TB), prolonged fever and oral candidiasis. Stage 4 disease is Acquired Immunodeficiency Syndrome (AIDS).

Infection	Indications	Primary Prophylaxis	Secondary prophylaxis	Treatment	Duration
Tuberculosis	PPD > 5 mm or tuberculosis contact Active tuberculosis must be excluded Not treated for tuberculosis in past two years	Recommended	Not recommended	INH 300 mg daily po & pyridoxine 25-75 mg/day Alternative: Rifampicin 600 mg daily & PZA 15-20 mg/kg daily for 2 months	6 months
Mycoplasma avium complex (MAC)	CD4 < 50 or previous infection	Recommended	Recommended	Clarithromycin 500 mg bd po or azithromycin 1200 mg/week	Lifelong or till CD4 >100 on HAART
Pneumocystis jiroveci pneumonia (PCP)	CD4 < 200 Previous PCP infection	Recommended	Recommended	Co-trimoxazole one D/S or one S/S dly po Alternative: Dapsone 100 mg po dly	Lifelong or till CD4 >200 on HAART
Toxoplasmosis	CD4 < 100 & positive IgG serology	Recommended	Recommended	Co-trimoxazole one D/S or two S/S dly po	Lifelong or till CD4 >200 on HAART
Cryptococcal meningitis	Previous cryptococcal meningitis	Not recommended	Recommended	Fluconozole 200 mg po dly (occasionally up to 400 mg dly)	Lifelong or till CD4 >200 on HAART
Vaccines Influenza	All patients, but poor response with CD4 <200	Recommended	Not recommended	Influenza vaccine 0.5 ml IMI	Yearly
Hepatitis B	Negative anti-HBc or anti-HBs screening	Recommended	Not recommended	Recombivax HB10 μg IMI x3	Once
Pneumococcal	Presently controversial	Not recommended	Not recommended	Pneumovax 0.5 ml IMI	Unknown

Table I: Prophylaxis for common opportunistic infections found in HIV-positive patients.

[D/S = double strength 960 mg; HAART = highly active antiretroviral therapy; PPD = purified protein derivative; PZA = pyrazinamide; S/S = single strength 480 mg]

Secondary prophylaxis (maintenance therapy) should be initiated directly after the three-week treatment of the acute PCP or threemonth treatment for acute toxoplasma infection has been completed.

Both primary and secondary prophylaxis for PCP and toxoplasmosis continue lifelong or until the CD4 count is sustained above 200 cells/L for more than three months while on HAART.³⁻⁶ Prophylaxis should be restarted should the CD4 count fall again below 200 cells/L.

Co-trimoxazole prophylaxis doses in adults

Possible regimens include:

- 960 mg/day (2 single strength tablets or 1 double strength tablet)
- 480 mg/day
- 480 mg/day Monday to Friday
- 960 mg three days/week (2 single strength tablets or 1 double strength tablet)

The lower doses are usually better tolerated by the patients. All the regimens are equally effective as prophylaxis for PCP, but the lower doses are not effective against toxoplasma and bacterial infections. **Co-trimoxazole intolerance** Side-effects due to co-trimoxazole are frequent in HIV-positive individuals. A maculopapular rash is the most common. However, many of the patients developing itching or a maculopapular rash can continue with co-trimoxazole under antihistamine cover.

Patients with a history of an adverse reaction to co-trimoxazole can either be rechallenged or desensitised. Rechallenging can be done with a single dosage of 480 mg and observation for a few hours. However, patients who had a skin rash with systemic symptoms (e.g. fever) or mucocutaneous involvement (oral or urogenital) should not be rechallenged. Patients with a history of allergy and/or skin reaction to cotrimoxazole can, in most cases, be desensitised safely. This should be done under antihistamine cover in hospital for atleast 24 hours prior to initiation of treatment. A simple desensitisation regimen is suggested in **Table III**.⁷

Alternatives to co-trimoxazole prophylaxis

Dapsone 100 mg/day is as effective as co-trimoxazole as prophylaxis against PCP, but offers no proven protection against toxoplasma and bacterial infections.

Table II: Indications for use of co-trimoxazole prophylaxis in HIV-infected individuals.

Laboratory	Clinical
CD4 count < 200 cells/mL Absolute lymphocyte count < 1.25 x10 ⁹ /L	WHO stage 3 or 4 Previous episode of PCP

Table III: Co-trimoxazole desensitisation regimer	Table
---	-------

Day 1	1.25 ml syrup daily (240 mg/5 ml)
Day 2	1.25 ml syrup bd (240 mg/5 ml)
Day 3	1.25 ml syrup tds (240 mg/5 ml)
Day 4	2.5 ml syrup bd (240 mg/5 ml)
Day 5	2.5 ml syrup tds (240 mg/5 ml)
Day 6	480 mg tablet once daily

TB PROPHYLAXIS

M. tuberculosis is the most common cause of morbidity and mortality associated with HIV in Sub-Saharan Africa.

The most effective way of preventing TB infection in an HIVpositive individual is to control HIV in the general population through an effective TB treatment programme. An effective TB programme will ensure high cure rates of TB through DOTS (directly observed treatment, short course).

An acute TB infection may be due to the flare-up of a dormant infection or to a reinfection with the organism.

The incidence of active TB is substantially increased by HIV coinfection. The risk of active TB for HIV-positive individuals with a positive tuberculin skin test is approximately 10% per annum.⁸ The incidence of active TB in those with a positive tuberculin skin test is magnified 7-8-fold by HIV coinfection.⁹ It also appears that TB accelerates the rate of HIV progression.¹⁰

Indications

HIV-positive individuals in Sub-Saharan Africa are at significant risk of TB even at relatively preserved CD4 counts. Thus preventative therapy should be offered irrespective of the CD4 count. With the use of TB prophylaxis, the reduction of TB incidence amongst HIV-positive individuals with a positive tuberculin skin test is 60%.¹¹ However, other categories of patients can also be offered prophylactic therapy.

Indications for the use of TB prophylaxis include:⁸

- Positive PPD (>5 mm)
- TB contact
- Staying in high risk dormitory conditions (e.g. mines, prisons)
- Active TB excluded
- No TB treatment in past 2 years

Since drug resistance can occur if a patient with active TB is given a single antituberculosis drug, it is essential to exclude active TB before initiating prophylaxis. Signs or symptoms that could fit in with TB (e.g. weight loss, fever, night sweats, coughing) should actively be sought and fully investigated. In any patient with respiratory symptoms, a chest X-ray should be done and sputum samples sent for TB microscopy and culture.

A prerequisite for TB prophylaxis is patient compliance. Without that, drug resistance might emerge. Compliance with 6 months of TB prophylaxis might predict a patient's future compliance with antiretrovirals. Patients should only be supplied with one month of preventative therapy at a time and monitored for symptoms and signs of active TB or side-effects such as peripheral neuropathy and liver toxicity. It is not necessary to do routine liver functions, unless the patient has underlying liver disease.

Patients with a history of active alcohol abuse or liver disease should not be offered TB prophylaxis, because of possible hepatotoxicity due to antituberculostatics.

Current data seem to suggest that the benefit of TB prophylaxis is lost 18 months after completing therapy.^{12,13}

Regimen

The preferred regimen for primary prophylaxis is isoniazid (INH) 5 mg/kg/day (maximum 300 mg/day) plus pyridoxine 50 mg/day for 6 months. Although 9 months of preventative therapy is prescribed in the northern hemisphere, in southern Africa 6 months of preventative therapy is regarded as sufficient and also easier for patient compliance. An alternative regimen is isoniazid and rifampicin as a combination pill for three months.¹¹ TB differs from other OIs with regard to secondary prophylaxis. Short course (6-9 months) treatment of the acute infection need not be followed by secondary prophylaxis.

FLUCONAZOLE PROPHY-LAXIS Indication

Fluconazole at 200 mg/day is used for secondary prophylaxis of cryptococcus meningitis after treatment of the acute infection. This continues lifelong or until sufficient immune reconstitution has taken place. Although international data¹⁴ suggest that prophylaxis in patients on HAART may be discontinued at a CD4 count of 100 cells/L, it might be safer to continue until the CD4 count is above 200 cells/L since no data exist for our patient population. Primary prophylaxis does not form part of any southern African guidelines, but can be considered for selected patients.

INFLUENZA VACCINE

Influenza is more severe and prolonged in HIV-infected indiciduals.¹⁵⁻ ¹⁶ Thus HIV-infected individuals form a prime target group for influenza vaccine.¹⁷ Influenza vaccine should be administered annually, preferably March to May, due to the antigenic shift in strains from year to year. Influenza vaccines currently used are inactive subunits or split-product vaccines and are safe to use. CD4 cells govern the humoral response (IgG and IgA) stimulated by the vaccination. In HIV-positive individuals with CD4 counts less than 200 cells/L, the antigenic response tends to be poor.18

A transient increase in viral load can occur. Thus viral load monitoring should not be done within two weeks of vaccination.¹⁹ This, however, does not have any clinical implications.

HEPATITIS B-VACCINE

Hepatitis B vaccine can be administered to patients who are anti-HBs and antiHBc antibody negative. It is given as 3 doses intramuscularly, spaced over a period of 6 months.

PNEUMOCOCCAL VACCINE

The risk of invasive pneumococcal infection is 50-100 times higher in HIV-positive individuals than in the general population.²⁰ The use of the 23-polyvalent pneumococcal vaccine was until recently recommended as standard care in the Western world, but a review of available data found no evidence of efficacy in the target population.²¹ One large clinical trial in Uganda showed increased risk of

pneumococcal disease in vaccine recipients and also a higher mortality rate.²² Thus pneumococcal vaccine is currently not recommended for HIV-positive individuals.

M. AVIUM COMPLEX (MAC) PROPHYLAXIS

The 2002 UPSHDS/IDSA Guidelines for the Prevention of Opportunistic Infections in Persons with Human Immunodeficiency Virus²³ strongly recommends a macrolide (clarithromycin 500 mg bd or azithromycin 1200 mg weekly) as primary prophylaxis against *MAC* disease when the CD4 count is less than 50 cells/L. *MAC* prophylaxis does not form part of any southern African guideline. This is an as yet unobtainable goal in sub-Saharan Africa, since these drugs are financially out of reach for most of the population.

Should primary prophylaxis be instituted, it can be discontinued once the CD4 count is above 100 cells/L for more than 3 months.^{24,25} However, in patients on HAART, MAC maintenance treatment can be discontinued after one year, provided that the patient remains asymptomatic, the CD4 count is above 100 cells/L for more than 3-6 months and bone marrow and blood cultures are negative.²⁶

See CPD Questionnaire p.49

Acknowledgement: The authors herewith express their appreciation to Prof Steve Rossouw for his valuable comments and proofreading.

References:

- Dubé MP, Sattler FR. Pneumocystis carinii pneumonia. In: Merigan TC, Bartlet JG, Bolognsesi D (Eds). Textbook of AIDS Medicine (2nd Edition). Baltimore: Williams & Wilkins, 1999: 191-215.
- Stansell JD *et al.* Predictor of *Pneunocystis* carinii pneumonia in HIV-infected persons. Pulmonary complications of HIV Infection Study Group. Am J Respir Crit Care Med 1997;155(1):60-6.
- Waverling GJ et al. Discontinuation of Pneumocystis carinii pneumonia prophylaxis after start of highly active antiretroviral therapy in HIV-1 infection. Lancet 1999;353:1293-8.
- Lopez Bernaldo de Quiros JC et al. A randomized trial of the discontinuation of primary and secondary prophylaxis against *Pneumocystis carinii* pneumonia after highly active antiretroviral therapy in patients with HIV infection. N Eng J Med 2001;344(3):159-67.
- 5. Lederberger B, et al. Discontinuation of sec-

ondary prophylaxis against *Pneumocystis carinii* pneumonia in patients with HIV infection who have a response to antiretroviral therapy. *N Eng J Med* 2001;344(3):168-74.

- Furrer H, *et al.* Stopping primary prophylaxis in HIV-1 infected patients at high risk of toxoplasma encephalitis. *Lancet* 2000:355:2217-8.
- Clinical Guideline. The prevention and treatment of opportunistic infections in HIV-infected adults. Southern African Journal of HIV Medicine 2002;1:17-20.
- Southern African HIV Clinicians Society Guidelines for Tuberculosis Preventive Therapy in HIV infection. SAMJ 2000;90:59-4.
- Targeted tuberculin testing and treatment of latent tuberculosis infection. MMWR 2000;49:RR-6.
- Perneger TV, et al. Does the onset of tuberculosis in AIDS predict shorter survival? Results of a cohort study in 17 European countries over 13 years. BMJ 1995;311:1468-71.
- WHO Global Tuberculosis Programme/UNAIDS. Preventive therapy in persons living with HIV. Wkly Epidemiol Rec 1999;74:385-398.
- Mwinga A, et al. Twice weekly Tuberculosis Preventive Therapy in HIV Infection in Zambia. AIDS 1998;12:2447-57.
- Wadhawan D, et al. Preventive Tuberculosis Chemotherapy with Isonaizid among Patients infected with HIV-1. 9th International Conference on AIDS, Berlin, 1993.
- Mussini Č, Pezzotti P, Miró JM. Discontinuation of Maintenance Therapy for Cryptococcal Meningitis in Patients with AIDS Treated with Highly Active Antiretroviral Therapy: An International Observational Study. *Clin Infect Dis.* 2004;38(4):565-71.
- Cohen JP, Mcauley C. Susceptibility to influenza-A in HIV-positive patients. JAMA 1989;261:245
- 16. Safrin S, Rush JD, Mills J. Influenza in patients with human immunodeficiency virus infection.

- Centers for Disease Control and Prevention. Prevention and control of influenza. Recommendations of the Advisory Committee on Immunization Practices (ACIP). MMWR 2000;49:1-38.
- Kroon FP, et al. Antibody response to influenza, tetanus and pneumococal vaccines in HIVseropositive individuals in relation to the number of CD4+ lymphocytes. AIDS 1994;8:469-76.
- O'Brien WA, et al. Human immunodeficiency virus type 1 replication can be increased in peripheral blood of seropositive patients after influenza vaccination. *Blood* 1995;86:1082-9.
- Pekka Nuoriti J, *et al.* Epidemiologic relation between HIV and Invasive Pneumococcal Disease in San Francisco County, California. *Ann Int Med* 2000;132:182-90.
- Jefferson T, Demicheli, V. Polysaccharide pneumococcal vaccines. BMJ 2002;325:292-3.
- French N, et al. 23-valent pneumococcal polysaccharide vaccine in HIV-1 infected Ugandan adults: double-blind, randomised and placebo controlled trial. Lancet 2000;355:2106.
- The 2002 UPSHDS/IDSA Guidelines for the Prevention of opportunistic Infections in Persons with Human Immunodeficiency Virus. *MMWR* 2002;51[RR-8:1].
- Currier JS, Williams PL, Koletar SL, et al. Discontinuation of Mycobacterium avium complex prophylaxis in patients with antiretroviral therapy-induced increases in CD4+cell count. Ann Intern Med 2000;133:493-503.
- El-Sadr WM, Burman WJ, Grant LB, et al. Discontinuation of prophylaxis against Mycobacterium avium complex disease in HIV-infected patients who have a response to antiretroviral therapy. N Engl J Med 2000;342:1085-92.
- Aberg JA, Yajko DM and Jacobson MA. Eradication of AIDS-related disseminated *Mycobacterium avium* complex infection after 12 months of antimycobacterial therapy combined with highly active antiretroviral therapy. *J Infect Dis* 1998;178:1446-9.

